
www.tpomag.com
OCTOBER 2014

ON THE JOB OR IN VOLUNTEER WORK, 
DOUG BROOKS GIVES HIS ALL

In My Words: 
Revenue by the truckload
PAGE 62

Doug Brooks
Chief Operator 

Owenton, Ky.

Right In
Pitching

PAGE 22

Hearts and Minds: 
An online education library

PAGE 20

Tech Talk: 
Seeing the 

total system
PAGE 56



Booth 6629



Flygt MultiSmart brings a state-of-the-art Pump Station Manager to Xylem’s innovative offering within Monitoring & Control.  
With up to 35% reduction in energy consumption, it can pay for itself in less than 15 months. It also eliminates nuisance  
call-outs and provides a wealth of operational information. 

See the full capabilities of the solutions from Xylem’s Flygt during WEFTEC 2014 in New Orleans
[...]
www.twitter.com/TPOmag

 

Visit www.TPOmag.com 
and sign up for newsletters and 
alerts. You’ll get exclusive content 
delivered right to your inbox, 
and you’ll stay in the loop on 
topics important to you.

Emails & Alerts

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.



TOTAL SYSTEM INTEGRATION
GENERATORS  |  TRANSFER SWITCHES  |  SWITCHGEAR  |  CONTROLS

This is a KOHLER® power system. And it’s built to perform. How do 

we know? We engineered it ourselves. Generators, transfer switches,  

switchgear, controllers – you name it, we make it. Every part is designed to 

work with the entire system.

So when the grid goes down, you’ll be glad you spec’d Kohler.

SPEC YOUR JOB AT KOHLERPOWER.COM/INDUSTRIAL

SEE US AT WEFTEC 2014 • BOOTH 8703

Power Systems

@tpomag.com

“ “OVERHEARD ONLINE

“Though made of steel and concrete, 
your treatment facility might not be 
as inflexible as it seems. An older  
facility likely has mothballed or  
off-line pumps, tanks and mixers  
that can be put to new uses.”
Operator Solution Center: How to Think Outside the Pipe
www.tpomag.com/featured

CENTENNIAL 
CELEBRATION

Happy 100th,
Evanston
Water!
In 1870, Evanston, Ill., was a 
sleepy farming community 
on the outskirts of Chicago. 
But then came the Great Chicago Fire in 1871, which pushed many survivors 
into the community. Combine a growing population with a high risk of fires, 
cholera epidemics and more, and Evanston knew it had to address its water 
situation. Learn more about the city’s water plant — and its colorful history 
— as it celebrates a century of providing clean water. 
www.tpomag.com/featured

KING COUNTY TUNES

It’s All Flushing
Awesome
With tipping fees steadily increasing, 
King County, Wash., knew it had to do 
something to change customer behavior. The resulting wastewater-themed Macklemore parody — 
This is Flushing Awesome — has quickly become a regional favorite, garnering more than 11,000 views 
on YouTube. Learn more about King County’s approach and take a look at the video. But be aware: 
You’ll probably catch yourself humming along in no time. 
www.tpomag.com/featured

NATURAL APPROACH

A Wastewater Wetland Experiment
At first glance, the George Shannon wetlands system looks no 
different than other low-lying marshes. Water birds roost in 
old oaks and pelicans wade across shallow ponds. But this 
man-made marsh has another purpose: Its sedges, rushes and 
other plants are slowly converting effluent-dominated water 
into drinking water. Learn more about this massive project 
and how it could signal a change in how we treat water. 
www.tpomag.com/featured

Join the Discussion
www.facebook.com/TPOmag 
www.twitter.com/TPOmag

 

Visit www.TPOmag.com 
and sign up for newsletters and 
alerts. You’ll get exclusive content 
delivered right to your inbox, 
and you’ll stay in the loop on 
topics important to you.

Emails & Alerts

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.



14     TREATMENT PLANT OPERATOR

AN EXCELLENT BIOSOLIDS BENEFICIAL USE PROGRAM 
in Texas is about to get even better.

The Trinity River Authority’s Central Regional Wastewater System, 
which now applies some 69,000 dry tons per year of dewatered Class A bio-
solids to nearly 90,000 acres of cropland, is planning major advances in the 
solids side of its process in the next four years.

The net result likely will be a lower volume of a higher-quality material, 
saving on hauling costs and opening possibilities for new uses, such as for 
lawn and landscape fertilizer. The planning is still underway and many 
details remain to be decided. What’s certain is that the authority will con-
tinue improving its solids processes with an eye on changing regulations and 
the use of technology to enhance sophistication.

“Much of what I tell you about our solids process today may no longer be 
true four or 4 1/2 years from now,” says Bill Tatum, project manager for the 
Central Regional system. “We started a solids master plan in 2009 and care-
fully evaluated six alternatives. The option with the highest opportunity for 
return on investment included thermal hydrolysis and anaerobic digestion 
— technologies that create new opportunities for our treated solids stream. 
We still have to determine exactly what those opportunities may include.”

 
TEXAS-SIZED TERRITORY

The Trinity River Authority (TRA) of Texas is a conservation and rec-
lamation district that provides water and wastewater treatment along with 

recreation and reservoir facilities for municipalities in the Trinity River 
basin. The basin, spanning some 18,000 square miles, cuts a generally north-
south swath across east Texas with Dallas-Fort Worth at its approximate 
geographic center.

The authority operates five wastewater treatment plants and six water-
supply systems. The Central Regional Wastewater System, by far the largest 
with 162 mgd design capacity and 130 mgd average flow, serves 21 cities 
including Arlington, Irving, Grand Prairie and part of western Dallas, about 
1.2 million people in all.

THE TRINITY RIVER AUTHORITY LOOKS TO MAJOR ADVANCES IN A BIOSOLIDS PROGRAM THAT 
ALREADY EARNS HIGH MARKS FOR ENVIRONMENTAL QUALITY AND CUSTOMER SATISFACTION

STORY: Ted J. Rulseh
PHOTOGRAPHY: Jimmy Alford

wastewater: BIOSOLIDS
top performer

Seeking

Higher Levels
Trinity River Authority, Central Regional 
Wastewater System, Dallas, Texas
FOUNDED: | 1959
POPULATION SERVED: | 1.2 million
PLANT FLOWS: | 162 mgd design, 130 mgd average
PLANT PROCESS: | Activated sludge, tertiary filtration
BIOSOLIDS PROCESS: | Dewatering, lime stabilization
BIOSOLIDS VOLUME: | 69,000 dry tons per year
BIOSOLIDS USE: | Land application (hay fields)
WEBSITE: | www.trinityra.org
GPS COORDINATES: | Latitude: 32°46’38.35” N; longitude: 96°55’47.16” W

The Trinity River Authority’s Central Regional Wastewater System  
produces Class A biosolids for beneficial use on cropland. The 
future may include a thermal hydrolysis process yielding an even 
higher-quality Class A product. 

Water released from the Central Regional 
Wastewater System has had 99 percent 
of all pollutants removed.



AN EXCELLENT BIOSOLIDS BENEFICIAL USE PROGRAM 
in Texas is about to get even better.

The Trinity River Authority’s Central Regional Wastewater System, 
which now applies some 69,000 dry tons per year of dewatered Class A bio-
solids to nearly 90,000 acres of cropland, is planning major advances in the 
solids side of its process in the next four years.

The net result likely will be a lower volume of a higher-quality material, 
saving on hauling costs and opening possibilities for new uses, such as for 
lawn and landscape fertilizer. The planning is still underway and many 
details remain to be decided. What’s certain is that the authority will con-
tinue improving its solids processes with an eye on changing regulations and 
the use of technology to enhance sophistication.

“Much of what I tell you about our solids process today may no longer be 
true four or 4 1/2 years from now,” says Bill Tatum, project manager for the 
Central Regional system. “We started a solids master plan in 2009 and care-
fully evaluated six alternatives. The option with the highest opportunity for 
return on investment included thermal hydrolysis and anaerobic digestion 
— technologies that create new opportunities for our treated solids stream. 
We still have to determine exactly what those opportunities may include.”

 
TEXAS-SIZED TERRITORY

The Trinity River Authority (TRA) of Texas is a conservation and rec-
lamation district that provides water and wastewater treatment along with 

recreation and reservoir facilities for municipalities in the Trinity River 
basin. The basin, spanning some 18,000 square miles, cuts a generally north-
south swath across east Texas with Dallas-Fort Worth at its approximate 
geographic center.

The authority operates five wastewater treatment plants and six water-
supply systems. The Central Regional Wastewater System, by far the largest 
with 162 mgd design capacity and 130 mgd average flow, serves 21 cities 
including Arlington, Irving, Grand Prairie and part of western Dallas, about 
1.2 million people in all.

THE TRINITY RIVER AUTHORITY LOOKS TO MAJOR ADVANCES IN A BIOSOLIDS PROGRAM THAT 
ALREADY EARNS HIGH MARKS FOR ENVIRONMENTAL QUALITY AND CUSTOMER SATISFACTION

STORY: Ted J. Rulseh
PHOTOGRAPHY: Jimmy Alford

wastewater: BIOSOLIDS
top performer

Seeking

Higher Levels
Trinity River Authority, Central Regional 
Wastewater System, Dallas, Texas
FOUNDED: | 1959
POPULATION SERVED: | 1.2 million
PLANT FLOWS: | 162 mgd design, 130 mgd average
PLANT PROCESS: | Activated sludge, tertiary filtration
BIOSOLIDS PROCESS: | Dewatering, lime stabilization
BIOSOLIDS VOLUME: | 69,000 dry tons per year
BIOSOLIDS USE: | Land application (hay fields)
WEBSITE: | www.trinityra.org
GPS COORDINATES: | Latitude: 32°46’38.35” N; longitude: 96°55’47.16” W

The Trinity River Authority’s Central Regional Wastewater System  
produces Class A biosolids for beneficial use on cropland. The 
future may include a thermal hydrolysis process yielding an even 
higher-quality Class A product. 

Water released from the Central Regional 
Wastewater System has had 99 percent 
of all pollutants removed.



16     TREATMENT PLANT OPERATOR

TERTIARY PROCESS
The TRA’s Central Regional system discharges excellent-quality efflu-

ent to the Trinity River with a tertiary treatment process. Influent passes 
through coarse and then fine bar screens, removing debris down to about 6 
mm. Two pump stations, each rated 350 mgd, deliver screened wastewater to 
parallel north and south treatment trains that begin with grit removal, fol-
lowed by settling in eight primary clarifiers.

Primary effluent enters 12 aeration basins, each holding 3 million gal-
lons, with fine-bubble diffusers. The outflow from each basin enters two 
secondary clarifiers with traveling bridges that siphon 
activated sludge for wasting or return to aeration. 
(In a year or so, the TRA plans to add anaerobic 
selector technology to the aeration process for phos-
phorus removal.)

Flow from the final clarifiers passes to tertiary 
filtration, where 30 sand filters are being progres-
sively replaced by AquaDiamond cloth media filters 
(Aqua-Aerobic Systems). “We are retrofitting the cloth 
filters in the existing sand filter basins,” says Tatum. 
“The sand filters are rated at 7.5 mgd, whereas we can 
get 25 mgd off the Aqua-Aerobic filters. A master plan 
10 years ago called for adding 10 more sand filters, 
but in 2005 we switched gears and looked at the cloth 
filtration technology. Instead of adding more sand 
filters, we will ultimately have 16 cloth media filters 
in those 30 sand filter basins. At present, we have 10.”

Final effluent from the filters typically contains 
about 1.0 mg/L BOD and 1.0 mg/L TSS. The efflu-
ent is disinfected with chlorine for a 20-minute con-
tact time and dechlorinated with sulfur dioxide before 
discharge to the river.

 
PROCESSING SOLIDS

On the solids side, primary sludge is gravity-fed 
into four gravity thickeners. For waste activated 
sludge, a dissolved air flotation process is being phased 
out in favor of gravity belt thickeners (Alfa Laval 
Ashbrook Simon-Hartley). Four 2-meter units are in 
place, and two 3-meter units are being installed.

The thickened primary and waste activated slud-
ges contain 4 to 4.5 percent solids. “Those are mechan-
ically mixed in two sludge-blending tanks of about 
125,000 gallons each,” says Tatum. “The blended 
sludge is drawn out by pumps for dewatering.”

There are two separate dewatering processes. 
About one-fourth of the material is conditioned with 
ferric chloride and lime and dewatered on three 
2-meter Passavant Chamber filter presses (Bilfinger 
Water Technologies). “We have a dose rate of about 
25 percent lime and 5 to 6 percent ferric chloride,” 
says Tatum. “We wind up with about 43 percent sol-
ids cake. That material drops out of the filter presses 
directly into trucks we own. We haul it to an area 
where it is stored for five to seven days, after which 
it is agronomically applied as Class A biosolids to 
hay ground in the Dallas-Fort Worth metroplex area.” 

The balance of the biosolids is dosed with poly-
mer and dewatered to about 26 percent solids on four 

2-meter belt presses (one Andritz, three Alfa Laval Ashbrook Simon-Hartley). 
In the next two to three years, TRA proposes to add two more belt presses 
to replace the filter press dewatering process.

“When the material comes out of the belt presses, we convey that to a 
lime stabilization process [RDP Technologies],” says Tatum. “We add pul-
verized lime at a dose rate of about 30 percent and mix the material with 
thermal blenders. Then we hold it for 30 minutes in a pasteurization vessel 
to achieve the temperature required to qualify it as Class A.”

Material coming out of the pasteurization vessel is placed in piles, then 

‘‘[With thermal hydrolysis] you can get 60 to 65 percent volatile solids reduction, which is a major 

reduction. You get methane gas, and you get an odorless Class A biosolids on which biological 

regrowth will not occur.” BILL TATUM

ANOTHER GREAT PERFORMER
While the Central Regional Wastewater System runs an 

exemplary biosolids reuse program, the Trinity River Authority’s 
Ten Mile Creek Regional Wastewater System is outstanding in its 
own way.

The system received the 2012 Ronald B. Sieger Biosolids 
Management Award from the Water Environment Association of 
Texas for a project conducted with the Alan Plummer Associates 
engineering firm. Projects there dealt with various issues that faced 
the plant several years ago.

A new dewatering facility ended the practice of storing biosol-
ids on site, eliminating an odor source and ending a cycle of 
storage basin clean-outs needed to keep storage space available. 
TRA turned one of three former biosolids storage basins into a 
wet-weather influent storage facility, using the existing footprint 
and levee system. The added storage helps prevent sanitary sewer 
overflows from the 24 mgd (design) treatment plant. The dewater-
ing facility itself is state of the art.

To create the wet-weather storage, TRA sampled and tested the 
biosolids in one surface storage cell for the Texas Commission on 
Environmental Quality. The biosolids met the TCEQ Class A 
requirements, qualifying it for land application at a considerably 
lower cost than for landfilling — the management method prac-
ticed by the Ten Mile Creek system. 

The dewatering facility includes a blend tank, a waste sludge 
storage tank, gravity belt thickeners, centrifuges and ancillary 
equipment. Waste activated sludge is now thickened separately, 
freeing capacity in existing gravity thickeners to handle primary 
sludge only. That increases thickening effectiveness on both 
sludges and extends gravity thickener service life.

Looking ahead, a second sludge storage basin is available for 
conversion to wet-weather storage, and the plant’s anaerobic 
digesters will be refurbished with new covers and a new heating 
and mixing system to improve process consistency and maximize 
biogas production. 

Bill Tatum, project 
manager for the TRA’s 
Central Regional system.

Dewatered and lime-stabilized 
biosolids are stored in piles and 
monitored to verify the pH 
required for Class A status.

The Central Regional system has beneficially used biosolids since 1996. 
The biosolids from the other four wastewater treatment plants (design capac-
ities 3 to 24 mgd) are landfilled. “Every time we do a master plan for those 
facilities, we look at the business case,” says Julie Hunt, P.E., assistant man-
ager of operations for the TRA’s Northern Region. “Right now, the business 
cases for those four plants indicate that it’s more economical for our customer 
cities if we take the biosolids to the landfill.”

 



tpomag.com    October 2014   17

TERTIARY PROCESS
The TRA’s Central Regional system discharges excellent-quality efflu-

ent to the Trinity River with a tertiary treatment process. Influent passes 
through coarse and then fine bar screens, removing debris down to about 6 
mm. Two pump stations, each rated 350 mgd, deliver screened wastewater to 
parallel north and south treatment trains that begin with grit removal, fol-
lowed by settling in eight primary clarifiers.

Primary effluent enters 12 aeration basins, each holding 3 million gal-
lons, with fine-bubble diffusers. The outflow from each basin enters two 
secondary clarifiers with traveling bridges that siphon 
activated sludge for wasting or return to aeration. 
(In a year or so, the TRA plans to add anaerobic 
selector technology to the aeration process for phos-
phorus removal.)

Flow from the final clarifiers passes to tertiary 
filtration, where 30 sand filters are being progres-
sively replaced by AquaDiamond cloth media filters 
(Aqua-Aerobic Systems). “We are retrofitting the cloth 
filters in the existing sand filter basins,” says Tatum. 
“The sand filters are rated at 7.5 mgd, whereas we can 
get 25 mgd off the Aqua-Aerobic filters. A master plan 
10 years ago called for adding 10 more sand filters, 
but in 2005 we switched gears and looked at the cloth 
filtration technology. Instead of adding more sand 
filters, we will ultimately have 16 cloth media filters 
in those 30 sand filter basins. At present, we have 10.”

Final effluent from the filters typically contains 
about 1.0 mg/L BOD and 1.0 mg/L TSS. The efflu-
ent is disinfected with chlorine for a 20-minute con-
tact time and dechlorinated with sulfur dioxide before 
discharge to the river.

 
PROCESSING SOLIDS

On the solids side, primary sludge is gravity-fed 
into four gravity thickeners. For waste activated 
sludge, a dissolved air flotation process is being phased 
out in favor of gravity belt thickeners (Alfa Laval 
Ashbrook Simon-Hartley). Four 2-meter units are in 
place, and two 3-meter units are being installed.

The thickened primary and waste activated slud-
ges contain 4 to 4.5 percent solids. “Those are mechan-
ically mixed in two sludge-blending tanks of about 
125,000 gallons each,” says Tatum. “The blended 
sludge is drawn out by pumps for dewatering.”

There are two separate dewatering processes. 
About one-fourth of the material is conditioned with 
ferric chloride and lime and dewatered on three 
2-meter Passavant Chamber filter presses (Bilfinger 
Water Technologies). “We have a dose rate of about 
25 percent lime and 5 to 6 percent ferric chloride,” 
says Tatum. “We wind up with about 43 percent sol-
ids cake. That material drops out of the filter presses 
directly into trucks we own. We haul it to an area 
where it is stored for five to seven days, after which 
it is agronomically applied as Class A biosolids to 
hay ground in the Dallas-Fort Worth metroplex area.” 

The balance of the biosolids is dosed with poly-
mer and dewatered to about 26 percent solids on four 

2-meter belt presses (one Andritz, three Alfa Laval Ashbrook Simon-Hartley). 
In the next two to three years, TRA proposes to add two more belt presses 
to replace the filter press dewatering process.

“When the material comes out of the belt presses, we convey that to a 
lime stabilization process [RDP Technologies],” says Tatum. “We add pul-
verized lime at a dose rate of about 30 percent and mix the material with 
thermal blenders. Then we hold it for 30 minutes in a pasteurization vessel 
to achieve the temperature required to qualify it as Class A.”

Material coming out of the pasteurization vessel is placed in piles, then 

‘‘[With thermal hydrolysis] you can get 60 to 65 percent volatile solids reduction, which is a major 

reduction. You get methane gas, and you get an odorless Class A biosolids on which biological 

regrowth will not occur.” BILL TATUM

Tideflex® Technologies   600 N. Bell Ave.   Carnegie, PA 15106   412.279.0044   www.tideflex.com

The Tideflex® Mixing System (TMS) is extensively CFD modeled,
scale modeled and field validated to improve storage tank water
quality by eliminating short circuiting and achieving complete
mixing. The TMS is a green technology that does not require an
outside energy source or maintenance, resulting in major cost
savings over a minimum 30-year life. For every tank and 
reservoir,  Tideflex® Engineers select the optimum TMS 
configuration and provide a mixing and water age analysis to
confirm complete mixing based on volume turnover. 

NSF®
United States Patent #7,104,279

SCALE MODELING

CFD MODELING

Circular 
Reservoirs

StandpipesElevated 
Tanks

Rectangular
Reservoirs

Improves Water Quality and the Environment In One Step

Visit Us at WEFTEC 2014
Booth # 2519! 

TPO Oct 2014 Ad_Layout 1  8/25/14  11:27 AM  Page 1

ANOTHER GREAT PERFORMER
While the Central Regional Wastewater System runs an 

exemplary biosolids reuse program, the Trinity River Authority’s 
Ten Mile Creek Regional Wastewater System is outstanding in its 
own way.

The system received the 2012 Ronald B. Sieger Biosolids 
Management Award from the Water Environment Association of 
Texas for a project conducted with the Alan Plummer Associates 
engineering firm. Projects there dealt with various issues that faced 
the plant several years ago.

A new dewatering facility ended the practice of storing biosol-
ids on site, eliminating an odor source and ending a cycle of 
storage basin clean-outs needed to keep storage space available. 
TRA turned one of three former biosolids storage basins into a 
wet-weather influent storage facility, using the existing footprint 
and levee system. The added storage helps prevent sanitary sewer 
overflows from the 24 mgd (design) treatment plant. The dewater-
ing facility itself is state of the art.

To create the wet-weather storage, TRA sampled and tested the 
biosolids in one surface storage cell for the Texas Commission on 
Environmental Quality. The biosolids met the TCEQ Class A 
requirements, qualifying it for land application at a considerably 
lower cost than for landfilling — the management method prac-
ticed by the Ten Mile Creek system. 

The dewatering facility includes a blend tank, a waste sludge 
storage tank, gravity belt thickeners, centrifuges and ancillary 
equipment. Waste activated sludge is now thickened separately, 
freeing capacity in existing gravity thickeners to handle primary 
sludge only. That increases thickening effectiveness on both 
sludges and extends gravity thickener service life.

Looking ahead, a second sludge storage basin is available for 
conversion to wet-weather storage, and the plant’s anaerobic 
digesters will be refurbished with new covers and a new heating 
and mixing system to improve process consistency and maximize 
biogas production. 

Bill Tatum, project 
manager for the TRA’s 
Central Regional system.

Dewatered and lime-stabilized 
biosolids are stored in piles and 
monitored to verify the pH 
required for Class A status.

The Central Regional system has beneficially used biosolids since 1996. 
The biosolids from the other four wastewater treatment plants (design capac-
ities 3 to 24 mgd) are landfilled. “Every time we do a master plan for those 
facilities, we look at the business case,” says Julie Hunt, P.E., assistant man-
ager of operations for the TRA’s Northern Region. “Right now, the business 
cases for those four plants indicate that it’s more economical for our customer 
cities if we take the biosolids to the landfill.”

 



18     TREATMENT PLANT OPERATOR

Vaughan’s Rotamix System sets the standard for hydraulic mixing, providing the customer with 
lower operating and maintenance costs, more efficient breakdown of solids and Vaughan’s 
UNMATCHED RELIABILITY. It’s perfect for digesters, sludge storage tanks, equalization basins 
and other process or suspension type mixing applications.
[...]
shows how a TSA can reduce land, 
labor and operational costs versus 

conventional approaches such as activated sludge, while ensuring effluent 
permit compliance.

KanPak, which packages products such as smoothies, coffee drinks, 
creamers, frozen desserts, ice cream mixes, cocktail mixes and specialty 
beverages, prides itself on technological advancements that include strin-
gent quality control through each step of production.

To meet discharge and pretreatment requirements at one of its facilities, 
the company had installed a traditional biological treatment system with an 
interceptor/pump station, equalization tanks, aerobic fixed-film treatment, 
secondary solids separation, DAF with a flocculation tank, a compressor/
pressure tank, sludge dewatering on a vertical rotary screw press, and final 
effluent flow and pH monitoring.

Within a week of startup, the process had failed; solids would not floc-
culate, and the effluent was out of compliance. The plant had been quickly 
overwhelmed by production discharge along with hot water, sanitation 
products, floor foams, clean-in-place chemicals and sterilants. The design 

TECH TALK

Seeing the Big Picture
A TOTAL SYSTEMS APPROACH TO WASTEWATER TREATMENT HELPS INDUSTRIAL FACILITIES  
DEVELOP SOLUTIONS THAT COST-EFFECTIVELY MEET PERMIT COMPLIANCE AND BUSINESS OBJECTIVES

By Chandler Johnson

A TSA includes a collaborative evaluation up front to understand a facility’s 

requirements, apply proven designs and materials, and select innovative 

products that achieve the optimum water quality and the best life cycle cost.

(continued)



58     TREATMENT PLANT OPERATOR

275,000 Tanks and Covers  Over 125 Countries

• Longer Tank Life = Lower Life Cycle Costs = Quicker ROI

• Faster Construction, Saving Time and Money

• Expandable

• Available in Diameters from 11 Feet to 204 Feet and Capacity from 20,000 
Gallons to Over 6 Million Gallons

• Specific Tank Designs, Options and Accessories to Meet Customer Needs

© 2014 CST Industries Inc. Aquastore, HydroTec, Temcor and Conservatek are trademarks of CST Industries, Inc.

The Global Leader in Storage 
and Cover Solutions

CST   |   9701 Renner Blvd, Suite 150   |   Lenexa, KS 66219   |   +1 913-621-3700   |   www.cstindustries.com

Tanks & Domes

Aquastore® and HydroTec® Storage Tanks
The Premier Choices for Long-Term, Minimal Maintenance Potable Water and Wastewater Storage Tanks

• Corrosion Resistant

• Easily Removable Panels

• Formed & Extruded Flat Covers

• Superior Odor Control

Aluminum Domes & Flat Cover Solutions for All Water & Wastewater Applications

Visit us at
WEF

Booth #2717

load was 2,800 pounds per day of BOD5, but the actual load was 5,600 to 
14,000 pounds per day.

To resolve the challenges, KanPak embarked on a TSA, also with an 
engineer and manufacturer. An evaluation of the treatment system found 
that the equalization tank was not designed properly for dairy wastewater, 
which can go septic within hours if not properly handled. The resultant low 
pH was affecting downstream processes.

In addition, the system was not properly dewatering, and sludge quality 
was poor. Finally, the system lacked primary treatment — high concentra-
tions of milk fat require long hydraulic retention times for hydrolysis by 
bacteria and interfere with oxygen transfer.

The evaluation also considered an in-plant source reduction initiative 
that used an audit to identify and eliminate excess water usage. The audit 
led to recommendations for batching system modifications, directing boiler 
blow-down and domestic wastewater straight to the municipal treatment 
plant, closed-loop recirculation and conversion from a retort to an aseptic 
bottle line. As a result, the flow to the pretreatment system was reduced 
from 400,000 gpd to 100,000 gpd.

Taking all that into account, the TSA included improvements installed 
in phases over several years. The new system improved the equalization 
basin to prevent anaerobic conditions, added a second DAF, replaced nitric 
acid for pH control with CO2, upgraded biological treatment with a new aer-
ation system and improved sludge dewatering (from 4 percent to 18 percent 
solids). 

In the end, the project eliminated odors, reduced sludge volume, saved 
on chemicals and improved TSS and organics removal. The results included 
savings of $100,000 per year through lower water consumption, $4.5 million 
per year in sludge handling and chemical costs, and $1 million per year in 
compliance costs.

 
FREEING UP MUNICIPAL CAPACITY

Improved industrial treatment through a TSA can also benefit munici-
pal treatment facilities. Sara Lee/Hillshire Farm, needing to expand waste-
water facilities for its Iowa turkey processing plant, began with an 
EQ-DAF-DAF system and then did further evaluation to determine whether 
biological treatment was needed. The evaluation over nine months allowed 
the company to review the initial system’s performance and ask what could 
be achieved with the effluent if more treatment were added. 

The company decided to add an MBBR, reducing effluent BOD and 
TSS to single digits. The load reduction means the municipal treatment 
plant now has significant additional capacity and will not have to expand.

It is important to focus on the total system because zeroing in on only 
one component may result in missing the bigger picture. Even if a company 
needs to replace only one piece of its system or add a new component, the 
project should still include a complete evaluation and a solution tailored to 
the facility’s needs. 

Pride. It speaks volumes.
Hear what operators like Kirk have to say 
each month in Treatment Plant Operator.

FREE subscription at www.tpomag.com

Kirk Watson, Plant Supervisor,
Aurora (Colo.) Water“Our operators are special because they are 

committed to delivering the best quality water they can, 
and that’s what motivates them every day. ”



tpomag.com    October 2014   59

275,000 Tanks and Covers  Over 125 Countries

• Longer Tank Life = Lower Life Cycle Costs = Quicker ROI

• Faster Construction, Saving Time and Money

• Expandable

• Available in Diameters from 11 Feet to 204 Feet and Capacity from 20,000 
Gallons to Over 6 Million Gallons

• Specific Tank Designs, Options and Accessories to Meet Customer Needs

© 2014 CST Industries Inc. Aquastore, HydroTec, Temcor and Conservatek are trademarks of CST Industries, Inc.

The Global Leader in Storage 
and Cover Solutions

CST   |   9701 Renner Blvd, Suite 150   |   Lenexa, KS 66219   |   +1 913-621-3700   |   www.cstindustries.com

Tanks & Domes

Aquastore® and HydroTec® Storage Tanks
The Premier Choices for Long-Term, Minimal Maintenance Potable Water and Wastewater Storage Tanks

• Corrosion Resistant

• Easily Removable Panels

• Formed & Extruded Flat Covers

• Superior Odor Control

Aluminum Domes & Flat Cover Solutions for All Water & Wastewater Applications

Visit us at
WEF

Booth #2717

load was 2,800 pounds per day of BOD5, but the actual load was 5,600 to 
14,000 pounds per day.

To resolve the challenges, KanPak embarked on a TSA, also with an 
engineer and manufacturer. An evaluation of the treatment system found 
that the equalization tank was not designed properly for dairy wastewater, 
which can go septic within hours if not properly handled. The resultant low 
pH was affecting downstream processes.

In addition, the system was not properly dewatering, and sludge quality 
was poor. Finally, the system lacked primary treatment — high concentra-
tions of milk fat require long hydraulic retention times for hydrolysis by 
bacteria and interfere with oxygen transfer.

The evaluation also considered an in-plant source reduction initiative 
that used an audit to identify and eliminate excess water usage. The audit 
led to recommendations for batching system modifications, directing boiler 
blow-down and domestic wastewater straight to the municipal treatment 
plant, closed-loop recirculation and conversion from a retort to an aseptic 
bottle line. As a result, the flow to the pretreatment system was reduced 
from 400,000 gpd to 100,000 gpd.

Taking all that into account, the TSA included improvements installed 
in phases over several years. The new system improved the equalization 
basin to prevent anaerobic conditions, added a second DAF, replaced nitric 
acid for pH control with CO2, upgraded biological treatment with a new aer-
ation system and improved sludge dewatering (from 4 percent to 18 percent 
solids). 

In the end, the project eliminated odors, reduced sludge volume, saved 
on chemicals and improved TSS and organics removal. The results included 
savings of $100,000 per year through lower water consumption, $4.5 million 
per year in sludge handling and chemical costs, and $1 million per year in 
compliance costs.

 
FREEING UP MUNICIPAL CAPACITY

Improved industrial treatment through a TSA can also benefit munici-
pal treatment facilities. Sara Lee/Hillshire Farm, needing to expand waste-
water facilities for its Iowa turkey processing plant, began with an 
EQ-DAF-DAF system and then did further evaluation to determine whether 
biological treatment was needed. The evaluation over nine months allowed 
the company to review the initial system’s performance and ask what could 
be achieved with the effluent if more treatment were added. 

The company decided to add an MBBR, reducing effluent BOD and 
TSS to single digits. The load reduction means the municipal treatment 
plant now has significant additional capacity and will not have to expand.

It is important to focus on the total system because zeroing in on only 
one component may result in missing the bigger picture. Even if a company 
needs to replace only one piece of its system or add a new component, the 
project should still include a complete evaluation and a solution tailored to 
the facility’s needs. 

Pride. It speaks volumes.
Hear what operators like Kirk have to say 
each month in Treatment Plant Operator.

FREE subscription at www.tpomag.com

Kirk Watson, Plant Supervisor,
Aurora (Colo.) Water“Our operators are special because they are 

committed to delivering the best quality water they can, 
and that’s what motivates them every day. ”



60     TREATMENT PLANT OPERATOR

Membrane filtration systems are proven effective in potable water 
and wastewater treatment applications, among others. However, 
streams high in solids can pose challenges for membranes, caus-

ing fouling that requires intensive chemical cleaning.
Koch Membrane Systems (KMS) now offers the PURON MP (formerly 

known as MegaPure) hollow-fiber ultrafiltration product line. It is designed 
for high-solids applications that include tertiary treatment for wastewater 
reuse, treatment of surface waters and waters high in total organic carbon 
(TOC) for drinking water, pretreatment for reverse osmosis (RO) and vari-
ous industrial process waters.

The new line, with average continuous solids tolerance of up to 250 
mg/L, is an outside-in flow system designed to simplify operations, elimi-

nate a clarifier pretreatment step in many instances, minimize 
downtime and reduce chemical usage.

It includes an advanced cartridge design to enhance 
solids management and reinforced PVDF hollow fibers 
that are highly resistant to breakage. Manny Singh, 
senior vice president of technology with KMS, described 
the offering in detail in an interview with Treatment 
Plant Operator.

 
: What did you observe in the marketplace that 

told you a membrane system of this type would be 
beneficial?

Singh: One challenge we saw with membrane sys-
tems was inability to handle high solids in the feedwater. 

For example, in a municipal wastewater treatment plant, if a 
clarifier is upset, that can result in a slug load of solids leaving the 

clarifier. If a downstream membrane cannot handle those high sol-
ids, it can clog very quickly.
Some membrane systems may apply a pretreatment process upstream to 

handle those high solids, or the operators may do an aggressive chemical 
clean whenever those upsets happen. In the case of the PURON MP system 
there is no need for pretreatment to handle high solids. The membrane itself 
will ride through those fluctuations with minimal operator intervention.

 
: Have you observed similar performance in drinking water 

applications that draw from surface water sources of variable quality?
Singh: We did a pilot study in Brazil where a water utility draws from 

a shallow river. After a heavy rainfall, the feedwater turbidity went above 
8,000 NTU. The water looked like mud; the membrane worked fine. There 
was no need for pretreatment or pre-clarification. The membrane was able 
to handle the high solids in a single-step process.

This technology also applies to waters that may be low in suspended sol-
ids and turbidity but high in total organic carbon or color. Some applica-
tions may have color at 200 to 250 TCU or higher, or TOC above 20 mg/L.

These organic-laden waters may require coagulant doses at 150 to 200 
ppm of alum or ferric chloride to handle those TOC and color loadings. The 
ability of these membranes to handle such high levels can help in devising 
a single-stage system. There is no need to place a clarifier upstream of the 
membrane to handle those loadings.

 
: What other market needs does this technology address?

Singh: Fiber breakage in membrane systems is a significant issue. 
Fiber breaks typically happen when membranes are stressed excessively, 

TECHNOLOGY
DEEP DIVE

1

2

PHOTOS COURTESY OF KOCH MEMBRANE SYSTEMS

Up to the Challenge
KOCH MEMBRANE SYSTEMS OFFERS A 
HOLLOW-FIBER ULTRAFILTRATION SYSTEM 
DESIGNED TO FUNCTION EFFICIENTLY ON 
FEEDWATERS HIGH IN SOLIDS, COLOR AND TOC

By Ted J. Rulseh

‘‘We did a pilot study in Brazil where a water 

utility draws from a shallow river. After a 

heavy rainfall, the feedwater turbidity went above 

8,000 NTU. The water looked like mud; the  

membrane worked fine.”
MANNY SINGH

1) The PURON MP system has a single-
potted cartridge configuration: There is 
no header at the bottom of the cartridge. 
The fibers hang loosely, enabling
more effective air scouring. 

2) The membrane systems are modular. 
Pre-engineered system capacities range
from 0.1 mgd to 2 mgd per skid.

such as during aeration or intensive chemical cleaning. That requires a lot 
of operator intervention — the filter trains have to be taken offline to repair 
the fibers.

Our system has supported membranes. The PVDF membranes are cast 
on a polyester braid that provides structural strength — you can’t break it 
with your hands no matter how much force you apply. Supported mem-
branes enable users to apply air scour at much higher rates without worry-
ing about fiber breaks. That enhances the ability to remove solids from the 
fiber bundles.

: What else is unique about this system?
Singh: This is the only membrane system that has a single-potted car-

tridge configuration. There is no header at the bottom of the cartridge — 
the fibers hang loosely. That makes air scour more effective. The air follows 
the path of least resistance, so it can channel around and between the fibers 
where most of the filtered solids are concentrated.

 
: Are there any advances in the membrane fibers themselves?

Singh: We did substantial research to optimize the chemistry of the 

membranes. The pore size is very uniform at 0.03 micron. If the membrane 
pore size distribution is too wide, then the large pores can easily become 
plugged by foulants. In that case the transmembrane pressure rises rapidly, 
and it’s not easy for the filter to recover. In our pilot testing, we have 
observed that because of tight pore size distribution, our membranes don’t 
need aggressive chemical cleans. That translates into less maintenance and 
chemical cost savings for users.

 
: Do higher-solids feedwater streams require more frequent 

backwashing?
Singh: Yes. The backwash frequency is a function of the feedwater 

solids content. The typical back-pulse interval ranges from 20 or 25 minutes 
for waters very high in solids, to 50 or 60 minutes for waters very low in sol-
ids. Backwash frequency is adjusted automatically based on transmem-
brane pressure.

: Is this technology best suited to utilities of a particular size range?
Singh: These membrane systems are very modular. The standard, pre-

engineered systems start as small as 0.1 mgd and go up 2 mgd per skid. Mul-
tiple skids can be used depending on the size of the overall system. We are 
pursuing jobs with flows all the way up to 50 to 70 mgd.   

 

‘‘There is no header at the bottom of the  

cartridge — the fibers hang loosely. That 

makes air scour more effective. The air follows  

the path of least resistance, so it can channel 

around and between the fibers where most of  

the filtered solids are concentrated.”
MANNY SINGH

Check us out.
www.youtube.com/TPOmag



tpomag.com    October 2014   61

Membrane filtration systems are proven effective in potable water 
and wastewater treatment applications, among others. However, 
streams high in solids can pose challenges for membranes, caus-

ing fouling that requires intensive chemical cleaning.
Koch Membrane Systems (KMS) now offers the PURON MP (formerly 

known as MegaPure) hollow-fiber ultrafiltration product line. It is designed 
for high-solids applications that include tertiary treatment for wastewater 
reuse, treatment of surface waters and waters high in total organic carbon 
(TOC) for drinking water, pretreatment for reverse osmosis (RO) and vari-
ous industrial process waters.

The new line, with average continuous solids tolerance of up to 250 
mg/L, is an outside-in flow system designed to simplify operations, elimi-

nate a clarifier pretreatment step in many instances, minimize 
downtime and reduce chemical usage.

It includes an advanced cartridge design to enhance 
solids management and reinforced PVDF hollow fibers 
that are highly resistant to breakage. Manny Singh, 
senior vice president of technology with KMS, described 
the offering in detail in an interview with Treatment 
Plant Operator.

 
: What did you observe in the marketplace that 

told you a membrane system of this type would be 
beneficial?

Singh: One challenge we saw with membrane sys-
tems was inability to handle high solids in the feedwater. 

For example, in a municipal wastewater treatment plant, if a 
clarifier is upset, that can result in a slug load of solids leaving the 

clarifier. If a downstream membrane cannot handle those high sol-
ids, it can clog very quickly.
Some membrane systems may apply a pretreatment process upstream to 

handle those high solids, or the operators may do an aggressive chemical 
clean whenever those upsets happen. In the case of the PURON MP system 
there is no need for pretreatment to handle high solids. The membrane itself 
will ride through those fluctuations with minimal operator intervention.

 
: Have you observed similar performance in drinking water 

applications that draw from surface water sources of variable quality?
Singh: We did a pilot study in Brazil where a water utility draws from 

a shallow river. After a heavy rainfall, the feedwater turbidity went above 
8,000 NTU. The water looked like mud; the membrane worked fine. There 
was no need for pretreatment or pre-clarification. The membrane was able 
to handle the high solids in a single-step process.

This technology also applies to waters that may be low in suspended sol-
ids and turbidity but high in total organic carbon or color. Some applica-
tions may have color at 200 to 250 TCU or higher, or TOC above 20 mg/L.

These organic-laden waters may require coagulant doses at 150 to 200 
ppm of alum or ferric chloride to handle those TOC and color loadings. The 
ability of these membranes to handle such high levels can help in devising 
a single-stage system. There is no need to place a clarifier upstream of the 
membrane to handle those loadings.

 
: What other market needs does this technology address?

Singh: Fiber breakage in membrane systems is a significant issue. 
Fiber breaks typically happen when membranes are stressed excessively, 

TECHNOLOGY
DEEP DIVE

1

2

PHOTOS COURTESY OF KOCH MEMBRANE SYSTEMS

Up to the Challenge
KOCH MEMBRANE SYSTEMS OFFERS A 
HOLLOW-FIBER ULTRAFILTRATION SYSTEM 
DESIGNED TO FUNCTION EFFICIENTLY ON 
FEEDWATERS HIGH IN SOLIDS, COLOR AND TOC

By Ted J. Rulseh

‘‘We did a pilot study in Brazil where a water 

utility draws from a shallow river. After a 

heavy rainfall, the feedwater turbidity went above 

8,000 NTU. The water looked like mud; the  

membrane worked fine.”
MANNY SINGH

1) The PURON MP system has a single-
potted cartridge configuration: There is 
no header at the bottom of the cartridge. 
The fibers hang loosely, enabling
more effective air scouring. 

2) The membrane systems are modular. 
Pre-engineered system capacities range
from 0.1 mgd to 2 mgd per skid.

such as during aeration or intensive chemical cleaning. That requires a lot 
of operator intervention — the filter trains have to be taken offline to repair 
the fibers.

Our system has supported membranes. The PVDF membranes are cast 
on a polyester braid that provides structural strength — you can’t break it 
with your hands no matter how much force you apply. Supported mem-
branes enable users to apply air scour at much higher rates without worry-
ing about fiber breaks. That enhances the ability to remove solids from the 
fiber bundles.

: What else is unique about this system?
Singh: This is the only membrane system that has a single-potted car-

tridge configuration. There is no header at the bottom of the cartridge — 
the fibers hang loosely. That makes air scour more effective. The air follows 
the path of least resistance, so it can channel around and between the fibers 
where most of the filtered solids are concentrated.

 
: Are there any advances in the membrane fibers themselves?

Singh: We did substantial research to optimize the chemistry of the 

membranes. The pore size is very uniform at 0.03 micron. If the membrane 
pore size distribution is too wide, then the large pores can easily become 
plugged by foulants. In that case the transmembrane pressure rises rapidly, 
and it’s not easy for the filter to recover. In our pilot testing, we have 
observed that because of tight pore size distribution, our membranes don’t 
need aggressive chemical cleans. That translates into less maintenance and 
chemical cost savings for users.

 
: Do higher-solids feedwater streams require more frequent 

backwashing?
Singh: Yes. The backwash frequency is a function of the feedwater 

solids content. The typical back-pulse interval ranges from 20 or 25 minutes 
for waters very high in solids, to 50 or 60 minutes for waters very low in sol-
ids. Backwash frequency is adjusted automatically based on transmem-
brane pressure.

: Is this technology best suited to utilities of a particular size range?
Singh: These membrane systems are very modular. The standard, pre-

engineered systems start as small as 0.1 mgd and go up 2 mgd per skid. Mul-
tiple skids can be used depending on the size of the overall system. We are 
pursuing jobs with flows all the way up to 50 to 70 mgd.   

 

‘‘There is no header at the bottom of the  

cartridge — the fibers hang loosely. That 

makes air scour more effective. The air follows  

the path of least resistance, so it can channel 

around and between the fibers where most of  

the filtered solids are concentrated.”
MANNY SINGH

Check us out.
www.youtube.com/TPOmag

The Clear Advantage:
 SAF™ Removes more solids

  SAF™ Requires a smaller footprint  
(up to 1/5 of DAF)

 SAF™ Uses less power (1/10 of DAF)

 SAF™ Improves solids dewatering

Heron Innovators offers proven solutions to 
your wastewater treatment needs. Heron takes 
pride in providing complete customer support 
from initial sale to installation and operation.